
390 ADVENTURE X, white - B.D. 2025 <2025><JP><F5386YK>
FOOTPEGS

79030

Pos Part Number Description Additional Text Quantity

1 A60303N39000C1 HOLDER STEP RIDER RH 1.00

2 A60303N38000C1 HOLDER STEP RIDER LH 1.00

3 A60303039010 BRACKET STEP 2.00

4 A60103040090 DAMPER STEP RIDER LH 1.00

5 A60303N49000C1 HOLDER STEP PILLION RH 1.00

6 A60303N48000C1 HOLDER STEP PILLION LH 1.00

7 A60103049010 GUARD HEEL PILLION RH 1.00

8 A60103048010 Heel protector rear left 1.00

9 J900000601207 SCREW SOCKET STEP M6X1 4.00

10 J900000802400 SCREW SOCKET-M8X1.25 6.00

11 A60103038010 BRACKET STEP RIDER LH 2.00

12 A60103038000 STEP RIDER LH 1.00



13 A60103039000 STEP RIDER RH 1.00

14 J910000500600 NUT - NYLOC :- M5 X 0.8 2.00

15 93003054000 Pin footrest pivot black 2.00

16 J510000900200 SPRING TORSION 2.00

17 J125080006 Washer M8 2.00

18 J770009015 O-RING 9X1,5 4.00

19 A60103041090 DAMPER STEP RIDER RH 1.00

20 J730000301800 PIN COTTER DIA 2.3 2.00

21 96203037010 plate lock lower 2.00

22 96203037020 plate lock upper 2.00

23 J690000600101 WASHER PLAIN SMALL 2.00

24 J900000802005 BOLT SOCKET-M8X1.25 4.00

26 J029060103S CAP SCREW M6X10 SS 2.00

27 93003151033 Rear footpeg cmpl. right incl. washer #23 & screw
#24

1.00

28 93003150033 Rear footpeg cmpl. left incl. washer #23 & screw
#24

1.00

29 93003140010 Footpeg rubber 2.00

30 J900000803006 SCREW SOCKET-M8X1.25 2.00

31 A60103039010 BRACKET STEP RIDER RH 1.00

32 95803027000 Threaded bolt M10 2.00

35 A60103049020 TRIM STEP PILLION RH 1.00

36 A60103048020 TRIM STEP PILLION LH 1.00

37 J900000401001 SCREW TRUSS 6.00

38 A60103038020 CLAMP 1.00

39 J912060143 Hex socket screw M6X14 1.00

40 J920000804701 pin clevis dia 8 2.00

41 J094020186 pin cotter-dia. 2.5xl 18 2.00

42 J125100002 Washer, M8 2.00

45 A60103160040 GUARD HEEL RH 1.00

46 A60103160030 GUARD HEEL LH 1.00

47 J900000801900 Hexagon socket screw M8x19 4.00


